Papermakers since 1911,
3320 N. Argonne Spokane, WA 99212
509.924.1911 509.927.846] FAX

April 29, 2016

Mr, Pat Hallinan, Water Quality Permit Coordinator
Washington State Department of Ecology

Eastern Regional Office

4601 N. Monroe Street

Spokane, WA 99205

Subject: Inland Empire Paper Company NPDES Permit No. WA 000082-5 Renewal

Dear Mr. Hallinan:

Enclosed you will find the completed application for renewal of Inland Empire Paper Company’s
(IEP) NPDES Permit No. 000082-5. Included are Form 1, Form 2C and all other required
supporting documents. The effluent data submitted is based on performance from January
through December 2014 to reflect the latest modernization projects implemented during the
[...]
o I PaperM:Itproducmg Newsprmt T g

T ™ EFEIRD : S - T D. FOURTH

= (specify) —- (specity)

T T R VA R R A R

':Vlll OPERATOR INFORMATION

CCACNANME e e B Is the name Jisted in ftem |
_'_'C - lnland Emplre Paper Compan y VIli-A also the °W"9f"‘
e e " Kyes o

C. STATUS OF OPERATOR (Enterthe appropnate Iettermto the answerbox if ”Other "spec:fy ) oD, PHONE (area code &no )
= ?’EDERAL w0 M= PUBLIC (other than federal or state) P (specify) L1, 509 924 1911

S =8TATE O = OTHER (specify) Al ;
P PREVATE . R A5 po ol 16 AR ] p e s 2 22 S

~E.STREET OR PO BOX

3320 N Argonne
: : 56 .

S F. CITYORTOWN — - g GSTATE | H ZP CODE jx iﬁb!AN LAN.D. z

Tl Sp0kane “ WA -1 99212 1s the facility located on indian lands? e
150118 R ] T 40 4 -l 42 42 R B BYE-S NO '
X.'ZEXlSTING ENVIRONMENTAL PERMITS
B A NPDES (Discharges to Surface Waler) =D, PSD {(Air Emissions from Proposed Sources)
L 1 T 111 WA-000085 Y A
9N 91 P L
LR R . 30 15 18 17 18 i ) 30 | v
s BV UNG (Undergmund injection of Fluids e | OTHER (specify) i -1 (Specify)
g ;5'__ - N/A ;__ " AOP-1 {Renewal #3} SRCAA Air Operating
(R T R IR 30 |5 |TE [ 17| 18 5| Permit
I ¢y RCRA (Hazam'ous Wastes) R D R E OTHER (specify) Y (Specify)
11 1 WAD009069279 RCAN LA LA
9 RO g
B T RS A R ETRTS

XiL-MAP.-
s Attachto ihls application a topographic map of the area extending to atleast ong mile beyond property boundaries. - The map. must
ow the ‘outline of the facility, the location of each of ils existing ‘and proposed intake and discharge structures, ‘each ‘of its
'~ hazardous waste freatment, storage, or. d:sposal faciliies, and each well where it injects fiuids underground Include all 'sp ng
rivers and other surface water bodies in the map area. See instructions for precise re virements. < B - .

XIL. NATURE OF BUSINESS (provide a brief description)

Infand Empire Paper Company manufactures newsprint and specialty paper products manufactured from the
Groundwood-Thermo-Mechanical Pulp (TMP} process and the De-ink process utilizing recycled newspapers,
magazine and office paper. IEP has also maintained its groundwood- Refiner Mechanical Pulp (RMP) process as
a back-up and for potential expanded production. The typical furnish split for the production of IEP’s paper
products is approximately 70% TMP and 30% De-ink pulp. The current production capacity of IEP’s paper
machine is approximately 525 tons per day.

Xlll CERTIFICATION (see instructions)

<f certify.under penally of law that | have personaﬂy examined and am familiar with the informalion submitted in this application and

" alf attachments and that, based on my inquiry of those persons immediately responsible. for obtaining the information contained in
‘the ‘application, I believe that the information is true, accurate and complete. I am aware that there are s:gmﬁcant penames for
. submitting False information, including the possibility of fine and imprisonment. - ' '

Kevin D. Rasler
President & General Manager

A. NAME & OFFICIAL TITLE (fype or pring} B. SIGNATURE C DATE SiGNED
COMMENTS FOR OFFICIAL USE ONLY _

April 29, 2016
z:f;.a.

T - e - ” NP - BE

EPA FORM 3510-1 (3-90)



OPERATION MANUAL FOR INLAND EMPIRE PAPER COMPANY’S
WASTEWATER TREATMENT SYSTEM

Inland Empire Paper Company (IEP) produces pulp and newsprint from the thermo-mechanical
pulp (TMP), and the recycling of old newsprint (ONP) processes. Wastewater from these
manufacturing processes are treated in a facility designed to comply with limits on Biological
Oxygen Demand (BOD), Total Suspended Solids (TSS), Total Zinc, Total Lead, Total
Cadmium, Total Phosphorus and pH range as specified in the NPDES permit.

MiH Personnel Contact Information:

The table below provides a list of individuals responsible for the proper operation of IEP’s
wastewater treatment system.

Name Title Home/Cell Phone

Chris Averyt Technical Superintendent C: 509-499-2304

H: 208-772-3447

D Kl' E i () tal M
oug Krapas nvironmern anager C: 208-661-5526

Kevin Davis Production Manager : 509-448-8824

H
H: 509-927-1973
C

Luke Huntley Pulp Mill Superintendent
: 509-998-1334

Ryan Ekre Environmental Engineer C: 602-315-4281

TJ Eixenberger Project Engineer C: 208-755-4415

John Nelson | Maintenance Superintendent | H: 509-936-5898

Dave Newton Technical Supervisor C: 509-999-4213

2 509-922-5677
: 509-710-9236

Kevin Rasler | President/General Manager

O

Revised: APRIL 29, 2016



Operation Manual for IEP’s WWTS Page 2

The IEP wastewater treatment plant is a state-of-the-art facility consisting of a group of unit
operations and processes performing Primary Solids Settling, Microbiological Treatment,
Secondary Solids Settling, Chemical Precipitation and Filtration, and sludge dewatering. These
unit operations and processes are composed of the following major equipment and systems:

D A Mechanically-Cleaned Bar Rack — This course screen removes large chips and debris
from the influent wastewater prior to entering the effluent pumps.

2) Wastewater Pumping — The wastewater pumping system includes three 885-rpm
positive suction pumps, each capable of providing flow capacity up to 4500 gpm. One
pump is powered by the mill’s 63-kV power supply; another by the mill’s 110-kV power
supply; and the third is diesel powered for standby in the event of a total power failure.
The separate electrical feeds are supplied to the two electrical pumps to lessen the impact
of power outages.

All the mill sewer trenches are channeled to the effluent pump house sump. The effluent
purnps transfer the collected sewer flows to the 100° Primary Clarifier. The sump has no
overflow. The pumping system is operated so that one pump is the lead pump and the
other two are standby backups. The lead pump is controlled by the lowest pit level probe.
The second pump is controlled by a higher lever probe and the third pump (diesel) is
controlled by the highest level probe. Therefore, if the first pump does not keep up with
the flow from the mill, the second pump will start pumping and if the two pumps do not
keep up, the third will start pumping. In case of a power failure, the diesel pump will
start up when the high-level sump probe is triggered. All three pumps have a combined
capacity of 13,500 gpm. The highest recorded flow from the mill was 6,000 gpm.

3) Speece Cone In-line Superoxygenation system — The Speece cone system consists of a
hollow stainless steel cone with no internal mixers, baffles or moving parts. The influent
and effluent piping is 12” in diameter and capable of passing dirty wastewater without
clogging. The cone super oxygenates the water that passes through by creating an intense
bubble swarm at the inlet of the cone. The geometry of the cone and the buoyant force of
the bubbles do not allow any the bubbles to exit, thereby ensuring complete dissolution.
An onsite oxygen generator that utilizes a molecular sieve technology, provides a nearly
pure oxygen source from ambient air. The combination of a pure oxygen stream and a
slight pressure increase in the cone make it possible to increase the dissolved oxygen
concentration to above 60mg/L in the wastewater (up to 21001b of O; per day).

The Speece cone system is Iocated just downstream of the effluent pumps and oxygenates
100% of the water that leaves the effluent pump house. This includes all flows to the
primary clarifier, reclaimed effluent waster, and all water directed to surge tanks used on-
site for surge control.

The system is being installed in a proactive effort to increase CBOD:s removal in the
primary clarifier and to offset any septic conditions that may develop in the primary
clarifier due to IEP’s ongoing effort to reduce wastewater discharge flows.

4) 100° Primary Clarifier — The entire mill sewer flow is handled by the 100” diameter x
12° side water depth clarifier. The primary clarifier removes suspended solids from the

Revised: January 22, 2016




Operation Manual for IEP’s WWTS Page 3

3)

6)

wastewater as sludge. The clarifier includes a rake arm mechanism traveling at .04 rpm
that plows sludge to a center draw-off pipe. Sludge is removed from the clarifier by two
pumps - one operating as the primary pump and the other as a standby pump. Shudge
withdrawal is dependent on the solids inventory in the clarifier. A sludge depth of 4 to 6
feet is desirable for good sludge compaction in the clarifier.

The clarifier rake arm is equipped with torque switches that provide alarms due to high
sludge loads or problems with the rake arm drive. The torque switches are set to alarm at
70% of load and fail at 80% maximum rake arm drive load. Motor loading of the rake
arm is also monitored on the DCS system and programmed to alarm at 65% of maximum
load.

Influent and effluent solids are monitored five days per week through lab analysis, and
on-line pH and TSS meters are also located at the outfall of the primary clarifier. Upper
control limits are established for these solids to trigger corrective action. At high solids
loading of the influent, a mill search is initiated to find the solids losses (i.¢.: leaking
packing on pumps, agitators, or process equipment). High primary clarifier effluent
solids are indicative of excess sludge inventory in the clarifier requiring that the sludge
withdrawal rate be increased. A flocculant polymer is periodically added to the influent
of the primary clarifiers to improve solids settling and maintain the primary effluent TSS
below the 60 ppm upper limit target. The effluent from the 100 ft primary clarifier is
discharged to the activated sludge treatment system. The effluent from the 100" primary
clarifier flows into a clearwell tank where it is then pumped to the Moving Bed Biofilm
Reactors (MBBRs). There are two effluent pumps on this clearwell — a standard
electrically powered pump and a diese]l powered backup pump in case of power failures.

Conustrenner Reclaim Water System — approximately 1.0 to 1.4 MGD of wastewater
from the discharge of the primary clarifier is diverted to the Conustrenner system for
reclaim into IEP’s pulp mill processes. The Conustrenner is a compact, highly efficient,
self-cleaning fractionating type filter device. The influent is sprayed into the
Conustrenner through a series of nozzles where the coarse and fine fractions are
separated by a rotating stainless steel wire basket. Approximately 75% of clean filtrate is
produced by the Conustrenner system to replace fresh water previously used in various
pulp mill processes. Rejects from the Conustrenner system are discharged back into
IEP’s mill sewer.

Moving Bed Biofilm Reactors (MBBRs) — effluent from the 100° primary clarifier is
directed to one of three MBBR systems for enhanced BOD removal and minimization of
filamentous bacteria formation. Fach MBBR tank is fed with a proportional share of
nutrients as required for optimum BOD removal, and each tank includes a de-foamer
system to minimize foam generation during operation.

IEP converted an existing 116,000 gallon, stock storage chest into an MBBR system
(designated MBBR #1) to study the performance of this technology. The 25° diameter X
38.5° high tank was modified into an MBBR system with the installation of a coarse
bubble aeration grid located on the bottom of the tank. The conversion mcluded a 70%
fill fraction of specially designed plastic media used for biomass growth. A single

Revised: January 22,2016



Operation Manual for IEP’s WWTS Page 4

7

8)

blower supplies approximately 2,000 scfm of air to maintain the effluent discharge at a
dissolved oxygen level of 2.0 mg/L. Effluent from the MBBR is discharged into the line
that feeds MBBR’s #2 and #3.

Two additional MBBR tanks (designated MBBR’s #2 and #3), 40° diameter x 32’ tall
each, are installed to treat increased BOD from IEP’s new #5 TMP system and to meet
more stringent NPDES permit limitations. Each tank includes approximately a 44% fill
fraction of specially designed plastic media used for biomass growth. Four blowers
provide over 10,000 scfim to the MBBR tanks to maintain an outlet dissolved oxygen
jevel of approximately 3.0 mg/L. Effluent from each of the MBBR tanks is discharged to
the Orbal aeration basin for further BOD reduction.

Orbal Aeration Basin and Aerators — The 2.1-MG aeration basin is divided into three
stages in the configuration of three concentric oval oxidation ditches (“Orbal”
configuration). Fach channel is 20 feet wide with a 14.2 feet normal water depth. The
outside channel has 0.98-MG volume; the middle channel, 0.70 MG; and the inner
channel, 0.42 MG. Aeration of the ditches is provided by a series of disc aerators all
rotating at a speed of 56 rpm. The outside channel has six shafts with a total of 198
aeration discs, the middle channel has six shafts with a total of 194 aeration discs, and the
inner channel has four shafts with a total of 96 aeration discs.

The aeration basin operates with returned activated studge (RAS) and effluent from
MBBR’s #2 and #3 fed to the outside channel. Flow progresses through ports
successively to the middle and inner channel. The inner channel discharges the effluent
over a weir with manual height adjustment. The aerators are sensitive to depth of water
and consequently, power draw and oxygen transfer can be manipulated by adjusting the
overflow weir.

The aeration basin is constructed to allow removal of either the outside channel or the
inner two channels from service for maintenance, inspection, and/or cleaning. During
times of extreme production turndowns, one of these bypasses could be implemented to
prevent the over-oxidizing of the mixed liquor shudge solids (MLSS). During normal
operations, all channels are in service.

Secondary Clarifier — This 120° diameter x 16’ side water depth clarifier removes
suspended activated sludge from the treated wastewater. A rake mechanism, powered by
either 63 kV or 115 kV power systems, plows sludge to a center draw-off and a surface
skimmer removes the floatable material. A variable speed sludge pump withdraws the
activated sludge from the clarifier. The sludge flow is split into return activated sludge
(RAS) and waste activated studge (WAS). The amount of RAS is controlled by a flow
meter and the volume is set to maintain a mixed liquor suspended solids (MLSS)
concentration range of 3,000 to 6000 mg/L. The WAS flow is also controlled by a flow
meter and is dependent on the RAS concentration and the sludge inventory in the
secondary clarifier. Typical RAS concentrations range between 8,000 to 12,000 mg/L.
A sludge level in the secondary clarifier of six feet results in optimum shudge
concentration, while allowing sufficient room for flow surges. Low sludge inventory in
the clarifier will result in low MLSS concentration and poor wastewater treatment
performance.

Revised: January 22, 2016



Operation Manual for IEP’s WWTS Page 5

9)

10)

11)

Dissolved Air Flotation (DAF) Clarifier — This 40° x 18” x 5.2° Permutit DAF clarifier
removes suspended solids and ink from the De-ink Plant and #5 TMP Plant wastewater.
The combined wastewater is pretreated with poly-aluminum chloride (PAX) ina
retention tank to coagulate the ink. From the retention tank, the wastewater is pumped
into the DAF aeration tank to become saturated with dissolved air. Between four to five
SCFM of plant air at 60 psig is metered into the pressurized aeration tank. From the
aeration tank, the air saturated liquid flows through the distribution header of the clarifier.
An anionic polymer is added at the clarifier inlet to flocculate the suspended particles in
the liquid. When the aerated liquid is released through the distribution header to
atmospheric pressure, micro-bubbles form. These bubbles attach themselves to the
flocculated particles in the liquid and then float to the surface. The float is moved along
the surface, delivered up a ramp, and discharged into the solids compartment by a
continuously operating flight of scrapers. Recovered solids are removed from the solids
compartment by a pump and sent to the Andritz gravity table for further thickening
before being fed into the Andritz screw press for final dewatering.

Clarified effluent from the DAF is uniformly withdrawn at the far end of the flotation
compartment. The clarified effluent is sent to the heat exchangers for temperature
reduction prior to being sent to the mill’s wastewater freatment system.

Heat Exchangers — two (2) plate-type heat exchangers are used to cool effluent from the
#5 TMP system and Float Cell rejects prior to discharge to IEP’s wastewater treatment
system. Effluent from the #5 TMP system and Float Cell rejects are treated in the DAF,
then sent to the two heat exchangers for temperature reduction. Approximately 600 to
800 gpm of 149 to 153°F effluent from the DAF is processed through the heat exchangers
for reduction to approximately 85 to 90°F prior to discharge to the primary clarifier.
Approximately 1,000 to 1,700 gpm of 55°F non-contact cooling water (NCCW) is used
on the cold side of the heat exchangers. NCCW from the heat exchangers is discharged
to IEP’s secondary clarifier launder ring.

Cooling of the DAF effluent is necessary for the health and optimum operation of IEP’s
activated sludge treatment process.

Tertiary Treatment — A Siemens Model %-HS-1400A Trident HS tertiary treatment
system was installed in response to the dissolved oxygen TMDL for Lake Spokane. The
Trident HS system was selected for commercial-scale testing based on the results of
pilot-scale studies of numerous competing tertiary treatment technologies. The ultimate
fate and use of the Trident HS system will be dependent upon the success of the
commercial-scale tests for treating IEP’s wastewater.

The Trident HS system is a multi-media filtration technology that incorporates a pre-
stage tube settler stage for enhanced solids removal. The first stage, Tube Section,
combines the functions of mixing, sludge blanket flocculation, and solids removal
utilizing 60° inclined settling tubes. The solids level is maintained by continuously
wasting settled sludge. A constant inventory high solids sludge blanket provides a
“buffer” to potentially variable source water solids loading and helps maintain a
consistent effluent. The second stage Adsorption Clarifier, utilizing packed bed buoyant
media, combines the functions of additional mixing, contact flocculation, and solids

Revised: January 22, 2016



Operation Manual for IEP’s WWTS Page 6

12)

13)

14)

15)

removal. The Adsorption Clarifier “polishes” and conditions any remaining solids prior
to the stream entering the final filter. This multi-barrier clarification system provides
well-conditioned clarified water to the third stage Mixed Media filter, consisting of 18
inches of Anthracite, 9 inches of silica sand and 3 inches of high density sand. The flow
is upward through the Tube Section, upward through the Adsorption Clarifier and
downward through the Mixed Media filter.

The Trident HS system can process up to 800,000 gallons/day of effluent from IEP’s
secondary clarifier. If successful, clean filtrate from the Trident HS system may be
beneficially re-used back into IEP’s processes, or returned to the outfall for discharge to
the river. Currently, rejects from the Trident HS are discharged to the mill’s sewer
system for removal in the mill’s wastewater treatment system.

Effluent Metering and Clear Well — A Parshall flume measures effluent from the final
clarifier to a clear well. An automatic sampler composites effluent for testing to
determine compliance with effluent requirements. The clear well serves as a stilling
chamber for the outfall to the Spokane River.

Outfall - A 24” outfall extends from the clear well to the Spokane River. At the river,
the outfall decreases in diameter to 18”. The 18” outfall line extends approximately
halfway across the Spokane River and has multiple outlet ports for dispersion of the
treated effluent from IEP into the Spokane River.

Sludge Dewatering — Primary sludge from the primary clarifier and waste activated
sludge from the secondary clarifier are combined in a sludge mix tank. The shudge is
then thickened and dewatered with either the Andritz gravity table and screw press or the
FKC rotary drum thickener and screw press. A maximum of 50 dtpd (limitation specified
by the Air Operating Permit) of dewatered sludge is conveyed to a fluidized bed
combustor (FBC) for energy recovery in the form of steam. Any dewatered sludge
generated above 50 dtpd is sent to landfill. Ash generated from the FBC is utilized as a
cement admixture, as a mineral enhancement to compost, or bauled wetted to landfill.

75° Clarifier — The 75’ diameter x 14° side water depth clarifier is utilized for flow surge
control of the mill’s wastewater treatment system. Excess wastewater flow from the mill
due to process changes or off-normal conditions is sent to the 75 ft clarifier. After the
flow surge has diminished, the volume in the 75 ft clarifier is slowly returned to the
wastewater treatment system via the mill’s sewer system.

Revised: January 22, 2016



Operation Manual for IEP’s WWTS Page 7

>  Deink DAF  fommmom-msnenn
H mew——=3>  Shuge Flows
i Steam Production 5 Wastewater
: ar Landfil
. 1
™P Heat ! ©
Exchanger I ”
[} ]
;
T Sludge
“il...:.........lt.v Dewatering 152
¥
' 1
t t
' t
t '
MCBR Pump ! SR |
House § 1 ”
1 i
A~ Surge 1 ! i
1
Tank w ¥ :
1 MBBR Secondary
1
X — 2 Orbal Clarifier
Speece Primary
PM r
Cone Clarifier A
MBBR ._\
3 Tertiary
Treatment
Conustranner J& MBBR
1

Outfall
Spokane River

Revised: APRIL 29, 2016




Operation Manual for IEP’s WWTS Page 8

Operating Parameters:

The operation of the wastewater treatment system is controlled and adjusted with the assistance
of laboratory tests and general observations. Lab tests performed routinely to optimize plant
operation include:

1))
2)

3)

4)

3)

6)

7

8)

9

10)

11)

Settable solids test for the aeration basin (SVI). — 30 minute settlometer test

Dissolved oxygen concentration measurements in the Primary Clarifier, at each
MBBR discharge, in each Orbal aeration channel, and the secondary clarifier
effluent. — Standard Methods For Examination of Water and Wastewater 21*
Edition procedure 4500-0 G-01.

MLSS concentration measurements in the Orbal Aeration Basin — Standard
Methods For Examination of Water and Wastewater 21° Edition procedure 2540
D-97.

Oxygen uptake rates in the Orbal Aeration Basin. — Standard Methods For
Examination of Water and Wastewater 21" Edition procedure 4500-0 G-01.

pH measurements of the primary, secondary, and DAF clarifiers, the Orbal
Aeration Basin, and MBBR’s influent and effluent. — Standard Methods For
Examination of Water and Wastewater 21¥ Edition procedure 4500-H+ B-00

TSS measurements of the influent to the MBBR’s and effluent from the DAF,
primary and secondary clarifiers, and MBBR’s. ~ Standard Methods For
Examination of Water and Wastewater 21* Edition procedure 2540 D-97.

BOD measurements of influent to the MBBR’s and effluent from the DAF,
primary and secondary clarifiers, and MBBR’s. — Standard Methods For
Examination of Water and Wastewater 21% Edition procedure 5120 B-01.

Sludge concentrations from the DAF, primary and secondary clarifiers.

Phosphorus measurements at the inner Orbal, influent to the MBBR’s and effluent
from the primary clarifier, secondary clarifier and MBBR’s. — Standard Methads
For Examination of Water and Wastewater 21 Edition procedure 4500-P E-99.

Ammonia measurements of the influent to and effluent from the MBBR’s. —
USGS method I-3520-85 and Standard Methods For Examination of Water and
Wastewater 21" Edition procedure4500-NH3 F-97

Temperature of the effluent from the MBBR’s and the DAT Heat Exchanger. -
Orion 2 Star pH Benchtop meter by Thermo Scientific.

Revised: APRIL 29, 2016



Operation Manual for IEP’s WWTS Page 9

12)  Conductivity and Hardness of the final effluent from the secondary clarifier. —
Standard Methods For Examination of Water and Wastewater 21° Edition
procedure 2340 C-97.

Geeneral observations of the wastewater treatment plant help to determine if it is operating
correctly. Every weekday morning the wastewater treatment system is inspected by the technical
superintendent or the pulp mill superintendent. Each shift supervisor also performs a
walkthrough inspection at least once per shift. The chip handler also inspects the clarifier twice
per shift and the ONP handler inspects the sludge press operation twice per shift. These
observations include:

1 Color and foam of the MLSS in the acration basin,

2) Color and foam of the sludge blanket on the DAF clarifier,

3) Odor on the plant site, and

4) Clarity of the secondafy clarifier surface.

5) Measurement of clear water depth in the secondary clarifier.

6) Siudge quality on the gravity table and out of the screw presses.

The wastewater treatment system performance is also dependent on the availability of nutrients.
Nutrient feed rates are adjusted to achieve a ratio of BOD:N:P of 100:5:1. Aqueous ammonia
(20.5% N) and ammonium phosphate (10% N, 9% P) are metered into the MBBR’s and the outer
Orbal channel to satisfy this ratio.

During extended downtime of the mill, i.e., more than two days, starch is added to the outer
Orbal channel. An addition rate of 50 pounds of starch every four hours is sufficient to maintain
biological growth.

Maintenance, Equipment List, and Primary Vendor Contacts:

An oiler/inspector is responsible for the preventative maintenance of the wastewater treatment
system. All effluent pumps and sludge pumps are checked daily. Aerators are lubricated weekly
and checked for tightness monthly. Rake arms are inspected, greased, and oiled weekly. The
oiler collects all the waste oil and grease from the preventative maintenance program at the
wastewater plant for disposal in the designated waste oil and grease containers.

All major maintenance work required on the effluent treatment plant is coordinated with a
scheduled mill shutdown, which normally occurs every four weeks. During these scheduled
shutdowns, the wastewater flow is at a minimum, which allows for repair work on the plant
without sacrificing wastewater treatment quality.

Revised: January 22, 2016



Operation Manual for IEP’s WWTS Page 10

The table below is a complete list of equipment, order by assigned equipment number, in the

WWTS.

Eg::&?:?t Equipment Description Eg}\::gg:::t Equipment Description
301-002 | Screen ~ Dupezon Fiex Rake Screen 301-191 | Pump - FKC Pressate to Orbal
301-003 Pump - Shower Water, Flex Rake Screen 301-195 Conveyor - No.1 Sludge Discharge, FKC Press
301-005 Conveyor - Flex Rake Screen 301200 1 Conveyor - No.2 Sludge to Ground, FKC Press
301-010 Pump - No.3 Diesel, Pump House Effluent 301-205 Conveyor - No.3 Sludge to Barn, FKC Press
301-011 | Pump - No4 130 kV, Pump House Effluent 301-220 | Clarifier - Tertiary Treatment, Trident HS
301-012 | Pump - No.5 63 kV, Pump House Effluent 301-221 | Pump - Feed Pump, Trident HS
301-025 | Clarifier - Surge Comirol, 75' Diameter 301-222 | Pump - Presettling Tank, Trident 1S
301-030 | Drive - Rake Arm, 75' Clarifier 301-225 | Pump - Recirculation, Trident HS
301-640 | Pump - Sludge, 75' Clarifier 301-226 | Pump - Transfer, Trident HS
301-045 | Tank - Ammonium Phosphate 301-227 | Dirive - Studge Collector, Trident HS
301-050 | Pump - Ammonium Phosphate 301-228 Screen - Barrier Screen Centrisorter, Trident HS
301-055 | Tank - Aqua Ammonia 301-231 No.1 Blower, Trident HS
301-060 Pump - Agua Amamonia 301-232 | No.2 Blower, Trident HS
301-065 Bagin ~ Orbal 301-235 Pumyp - Filtered Effluent, Trident HS
301070 | Acrator No.1 - Orbal 301-236 | Pump - Backwash Supply, Trident HS
301-075 | Aerator No.2 - Orbal 301-237 | Chest - Backwash Waste Taok, Trident HS
301-080 Aerator No.3 - Orbal 301.238 Chest - Backwash Supply Tank, Trident HS
301-085 Aerator No.4 - Orbal 301-240 | Flow Conirols - Alum Coagulant, Trident HS
301-090 | Weir Adjustable Level - Orbal 301-250 | Tank - No.] MBBR
301-095 | Weir Manual Level - Orbal 301-251 Screen - Barrier Screen Centrisorter, No.1 MBBR